

संख्या / F. No. 19(697)/2016/Div. II/NPPA

भारत सरकार

Government of India

रसायन और उर्वरक मंत्रालय

Ministry of Chemicals & Fertilizers

औषध विभाग

Department of Pharmaceuticals

राष्ट्रीय औषध मूल्य निर्धारण प्राप्तिकरण

National Pharmaceutical Pricing Authority

तीसरी/पांचवीं मंजिल 5th / 3rd Floor,

वाई.एम.सी.ए. सांस्कृतिक केन्द्र बिल्डिंग

YMCA Cultural Center Building,

1, जय सिंह रोड, नई दिल्ली-110001

1, Jai Singh Road, N. Delhi – 110001.

दिनांक :- 13.5.2016

OFFICE MEMORANDUM

Subject: NLEM, 2015 formulations under provisions of DPCO, 2013 (Consolidated list as on 09.5.2016).

With reference to the above, all the concerned manufacturers / marketing companies are requested to furnish the Price to Retailer (PTR) and Moving Annual Turnover (MAT) in value terms, duly self attested with proper authorized signature & seal of the authorized officer of the company, for the formulations as mentioned in NLEM, 2015 revised Schedule – I i.e. Annexure – I and Annexure - II for the month of August 2015, by 28.5.2016, for enabling NPPA to take appropriate action for ceiling price fixation under provisions of DPCO, 2013.

Encl: - Annexure – I & II

Copy to:

Apex Pharma Associations i.e. OPPI, IDMA, AISSPMA, FICCI, CII, IPA and FOPE for information & necessary action please.

(अ. के. खुराना)
(ए. के. खुराना)
निदेशक

Sl. No.	Section Number	List of the pending case in the NLEM 2015		Annexure-I [as on 09.5.2016]
		NLEM Section Number	Formulation	
1	1	1.3.3	Midazolam	Oral liquid 2 mg/ml Tablet 7.5 mg
2	1	1.3.3	Midazolam	Tablet 15 mg
3	1	1.3.3	Midazolam	Injection 15 mg/ml
4	1	1.3.4	Morphine	Tablet 300 mg to 500 mg
5	2	2.1.3	Acetylsalicylic acid	Effervescent/ Dispersible/ Enteric coated Tablet 300 mg to 500 mg
6	2	2.1.3	Acetylsalicylic acid	
7	2	2.1.4	Mefenamic acid	Capsule 250 mg Capsule 500 mg
8	2	2.1.4	Mefenamic acid	Oral liquid 2 mg/5 ml
9	3	3.3	Chlorpheniramine	Powder [as licensed]
10	4	4.1.1	Activated Charcoal	Injection 1 mg/ml
11	4	4.2.1	Atropine	Injection 25 mg/ml
12	4	4.2.10	Pralidoxime Chloride(2-PAM)	Injection 100 mg/ml
13	4	4.2.13	Sodium thiosulphate	Injection 50 mg / ml
14	4	4.2.4	Dimercaprol	Injection 10 mg / ml
15	4	4.2.5	Methylthioninium chloride [Methylene blue]	Sachet 200mg
16	4	4.2.6	N-acetylcysteine	Oral Liquid 200mg/5ml
17	5	5.1	Carbamazepine	Oral liquid 2 mg/5 ml
18	5	5.3	Diazepam	Oral liquid 30 mg/5 ml
19	5	5.8	Phenytoin	Oral liquid 125 mg/5 ml
20	5	5.8	Phenytoin	CR Tablet 300 mg
21	5	5.9	Sodium valproate	CR Tablet 500 mg
22	5	5.9	Sodium valproate	Oral liquid 125mg/ 5 ml
23	6	6.2.1.12	Cloxacillin	Powder for injection 10 lac units
24	6	6.2.1.5	Benzyl penicillin	
25	6	6.2.1.6	Cefadroxil	Tablet 1 g
26	6	6.2.1.7	Cefazolin	Powder for injection 500 mg
27	6	6.2.2.2	Ciprofloxacin	Oral Liquid 250mg/5ml
28	6	6.2.2.5	Doxycycline	Dry Syrup 50mg/5 ml
29	6	6.2.2.9	Vancomycin	Powder for injection 250 mg
30	6	6.2.3.2	Dapsone	Tablet 25 mg
31	6	6.2.4.10	Para-aminosalicylic acid	Tablet 500 mg
32	6	6.2.4.10	Para-aminosalicylic acid	Granules (As licensed)
33	6	6.2.4.11	Pyrazinamide	Oral liquid 250 mg/5 ml
34	6	6.2.4.12	Rifabutin	Capsule 150 mg
35	6	6.2.4.2	Cycloserine	Capsule 125 mg
36	6	6.2.4.4	Ethionamide	Tablet 125 mg
37	6	6.2.4.5	Isoniazid	Tablets 50 mg
38	6	6.2.4.6	Kanamycin	Powder for injection 500 mg
39	6	6.2.4.9	Moxifloxacin	Tablet 200 mg
40	6	6.3.1	Amphotericin B	Lipid / Liposomal PFI 500mg
41	6	6.3.3	Fluconazole	Oral liquid 50 mg/5 m
42	6	6.3.4	Griseofulvin	Tablets 375 mg
43	6	6.3.5	Nystatin	Tablets 500,000 IU
44	6	6.3.5	Nystatin	Pessaries 100,000 IU
45	6	6.3.5	Nystatin	Oral Liquid 100, 000 IU/ml
46	6	6.4.2.1	Ganciclovir	Capsule 250 mg
47	6	6.4.2.1	Ganciclovir	Powder for injection 500 mg
48	6	6.4.3.1.1	Abacavir	Tablet 60 mg
49	6	6.4.3.1.2	Abacavir (A) + Lamivudine (B)	Tablet 60 mg (A) +30 mg (B)
50	6	6.4.3.1.3	Lamivudine (A) + Nevirapine (B) + Stavudine (C)	Dispersible Tablet 30 mg (A) + 50 mg (B) + 6 mg (C)
51	6	6.4.3.1.4	Lamivudine (A) + Zidovudine (B)	Tablet 30 mg (A) + 60 mg (B)
52	6	6.4.3.1.5	Stavudine (A) + Lamivudine (B)	Dispersible Tablet 6 mg (A) + 30 mg (B)
53	6	6.4.3.1.8	Zidovudine	Oral liquid 50 mg/5 ml
54	6	6.4.3.1.9	Zidovudine (A) + Lamivudine (B) + Nevirapine (C)	Tablet 60 mg (A) + 30 mg (B) + 50 mg (C)
55	6	6.4.3.2.1	Efavirenz	Tablet 50 mg
56	6	6.4.3.2.2	Nevirapine	Dispersible Tablet 50 mg
57	6	6.4.3.4.3	Lopinavir (A) + Ritonavir (B)	Tablet 100 mg (A) + 25 mg (B)
58	6	6.4.3.4.3	Lopinavir (A) + Ritonavir (B)	Oral liquid 400 mg (A) + 100 mg (B)/ 5ml

59	6	6.4.4.2	Pegylated interferon alfa 2b	Injection 120 mcg
60	6	6.4.4.2	Pegylated interferon alfa 2a	Injection 180 mcg
61	6	6.5.2.2	Milt fosine	Capsule 30 mg
62	6	6.5.2.2	Milt fosine	Capsule 50 mg
63	6	6.5.2.3	Paromomycin	Injection 375 mg/ml
64	6	6.5.3.1.1	Artemether [A] + Lumefantrine [B]	Oral liquid 80 mg (A) + 480 mg (B)/5 ml
65	6	6.5.3.1.3	Artesunate [A] + Sulphadoxine - Pyrimethamine [B]	Combi pack [A+B] 1 Tablet 25 mg (A) + 1 Tablet (250 mg + 32.5 mg) (B)
66	6	6.5.3.1.3	Artesunate [A] + Sulphadoxine - Pyrimethamine [B]	Combi pack 100 mg (A) + 1 Tablet (750 mg + 37.5 mg) (B)
67	6	6.5.3.1.3	Artesunate [A] + Sulphadoxine - Pyrimethamine [B]	Combi pack 150 mg (A) + 2 Tablet (500 mg + 25 mg) (B)
68	6	6.5.3.1.3	Artesunate [A] + Sulphadoxine - Pyrimethamine [B]	Combi pack 200 mg (A) + 2 Tablet (750 mg + 37.5 mg) (B)
69	6	6.5.4.2	Pentamidine	Powder for Injection 200 mg
70	7	7.1.3	Sumatriptan	Tablet 25 mg
71	7	7.1.3	Sumatriptan	Tablet 50 mg
72	7	7.1.3	Sumatriptan	Injection 6 mg/ 0.5 ml
73	8	8.1.13	Cyclophosphamide	Tablets 200 mg
74	8	8.1.16	Daunorubicin	Injection 5 mg/ml
75	8	8.1.19	Etoposide	Capsule 50 mg
76	8	8.1.22	Ifosfamide	Powder for injection 2 g
77	8	8.1.28	Oxaliplatin	Injection 5 mg/ml
78	8	8.1.4	All-trans retinoic acid	Capsule 10 mg
79	8	8.1.5	Arsenic trioxide	Injection 1 mg/ml
80	8	8.2.3	Prednisolone	Tablet 40 mg
81	8	8.3.2	Cyclosporine	Injection 50 mg/ml
82	8	8.3.2	Cyclosporine	Capsules 10 mg
83	8	8.4.12	Morphine	Tablet 20 mg
84	8	8.4.12	Morphine	SR Tablet 30 mg
85	8	8.4.14	Tramadol	Capsules 100 mg
86	8	8.4.15	Zoledronic acid	Powder for injection 4 mg
87	9	9.1	Levodopa [A] + Carbidopa [B]	CR Tablet 200 mg (A) + 50 (B) mg
88	10	10.1.2	Ferrous Salt	Tablets equivalent to 60 mg elemental iron
89	10	10.1.2	Ferrous Salt	Oral liquid equivalent to 25 mg of elemental iron/ml
90	10	10.1.3	Ferrous salt (A) + Folic acid (B)	Oral liquid 20 mg elemental iron (A) + 100 mcg (B)/ml
91	10	10.1.3	Ferrous salt (A) + Folic acid (B)	Tablet 45mg elemental iron (A) + 400 mcg (B)
92	10	10.1.3	Ferrous salt (A) + Folic acid (B)	Tablet 100 mg elemental iron (A) + 500 mcg (B)
93	10	10.1.5	Hydroxocobalamin	Injection 1 mg/ml
94	10	10.2.3	Phytomenadione (Vitamin K1)	Tablet 10mg
95	10	10.2.6	Warfarin	Tablet 2 mg
96	10	10.2.6	Warfarin	Tablet 3 mg
97	11	11.1.1	Fresh frozen plasma	As licensed
98	11	11.1.2	Platelet Rich Plasma	As licensed
99	11	11.1.3	Red blood cells	As licensed
100	11	11.1.4	Whole blood	As licensed
101	11	11.3.1	Coagulation factor IX	Powder for injection 600 IU
102	11	11.3.2	Coagulation factor VIII	Powder for injection 500 IU
103	11	11.3.3	Cryoprecipitate	As licensed
104	12	12.1.1	Acetylsalicylic acid	Effervescent/ Dispersible/ Enteric coated Tablet 100 mg
105	12	12.3.6	Methyldopa	Tablet 500 mg
106	12	12.4.1	Digoxin	Oral liquid 0.05 mg/ml
107	12	12.4.4	Noradrenaline	Injection 2 mg/ml
108	12	12.5.2	Alteplase	Powder for injection 20 mg
109	12	12.5.2	Alteplase	Powder for injection 50 mg
110	14	14.2.3	Methylrosaniline chloride (Gentian Violet)	Topical preparation 0.25% to 2%
111	14	14.2.4	Povidone Iodine	4% solution
112	14	14.3.1	Betamethasone	Cream 0.1%
113	14	14.4.2	Coal Tar	Solution 5%
114	14	14.4.3	Podophyllin resin	Solution 10% to 25%

115	14	14.6.2	White Petrolatum	Jelly 100%
116	15	15.1.1	Fluorescein	Eye drops 1%
117	15	15.1.2	Lignocaine	Eye Drops 4%
118	15	15.2.1	Barium Sulphate	Oral liquid 100% w/v
119	15	15.2.1	Barium Sulphate	Oral liquid 250% w/v
120	15	15.2.2	Gadobenate	Injection 529 mg/ml
121	15	15.2.3	Iohexol	Injection 140 to 350 mg iodine/ml
122	16	16.1	Haemodialysis fluid	As licensed
123	16	16.2	Intraperitoneal Dialysis Solution	As licensed
124	17	17.1.2	Chlorhexidine	Solution 5% (conc. for dilution)
125	17	17.2.1	Bleaching Powder	Containing not less than 30% w/w of available chlorine [as per I.P.]
126	18	18.1	Eurosemide	Oral liquid 10 mg/ml
127	18	18.2	Hydrochlorothiazide	Tablet 50 mg
128	18	18.4	Spironolactone	Tablet 50 mg
129	18	18.3.1	Ethinylestradiol + Norethisterone	Tablets 0.035 mg +1.0 mg
130	19	19.1	Tuberculin, Purified Protein derivative	
131	19	19.1	Budesonide	Nasal Spray 50 mcg/dose
132	19	19.1	Budesonide	Nasal Spray 100 mcg/dose
133	20	20.1.1	Omeprazole	Powder for oral liquid 20 mg
134	20	20.3.1	5-aminoosalicylic acid	Suppository 500mg Retention Enema
135	20	20.4.1	Dicyclomine	Oral Solution 10mg/5ml
136	20	20.4.1	Dicyclomine	Tablets 10 mg
137	20	20.6.2	Zinc sulphate	Dispersible Tablet 20 mg
138	21	21.1.3	Hydrocortisone	Tablet 5 mg
139	21	21.1.3	Hydrocortisone	Tablet 10 mg
140	21	21.1.3	Hydrocortisone	Injection 100mg/ml
141	21	21.1.4	Methylprednisolone	Tablet 32 mg
142	21	21.3.2	Levonorgestrel	Tablet 0.75 mg
143	21	21.4.1.4	Metformin	Tablet 750 mg (immediate)
144	21	21.4.1.4	Metformin	Tablet 750 mg (controlled release)
145	21	21.7.2	Levothyroxine	Tablet 62.5 mcg
146	21	21.7.2	Levothyroxine	Tablet 112 mcg
147	22	22.2.1	Anti-rabies immunoglobulin	
148	22	22.2.5	Hepatitis B Immunoglobulin	
149	22	22.2.6	Human normal immunoglobulin	
150	22	22.3.1.2	DPT + Hib + Hep B vaccine	
151	22	22.3.1.5	Japanese encephalitis vaccine	
152	24	24.3	Surfactant	Suspension for intratracheal instillation [As licensed]
153	25	25.1.3	Erythromycin	Ointment 0.5%
154	25	25.1.6	Povidone Iodine	Drops 5%
155	25	25.1.6	Povidone Iodine	Drops 0.6%
156	25	25.2.1	Prednisolone	Drops 0.1%
157	25	25.2.1	Prednisolone	Drops 1%
158	25	25.4.2	Pilocarpine	Drops 4%
159	25	25.5.3	Phenylephrine	Drops 10 %
160	26	26.2	Sodium chloride	Injection 0.45%
161	26	26.3	Water for Injection	Injection
162	26	26.1.1	Dinoprostone	Tablet 0.5 mg
163	27	27.4.1	Clomipramine	Capsule 10 mg
164	27	27.4.1	Clomipramine	Capsule 25 mg
165	27	27.4.1	Clomipramine	Capsule 75 mg
166	29	29.1	Glucose	Injection 50%
167	29	29.7	Sodium chloride	Injection 3%
168	30	30.5	Nicotinamide	Tablets 50 mg
169	30	30.6	Pyridoxine	Tablet 10 mg
170	30	30.6	Pyridoxine	Tablet 50 mg
171	30	30.7	Riboflavin	Tablets 5 mg
172	30	30.8	Thiamine	Injection 100 mg/ml
173	30	30.9	Vitamin A	Capsule 5000 IU
174	30	30.9	Vitamin A	Oral liquid 100000 IU/ml

Sl. No.	Section of NLEM No.	Section	Medicines	Annexure-II As on 09.5.2016)
				Dosage form and Strength
1	1.3.3	1	Midazolam	Capsule 7.5 mg
2	1.3.3	1	Midazolam	Capsule 15 mg
3	2.1.1	2	Acetylsalicylic acid	Capsule 300 mg to 500 mg (351mg to 500mg)
4	2.1.4	2	Mefenamic acid	Tablet 250 mg
5	2.1.4	2	Mefenamic acid	Tablet 500 mg
6	2.1.5	2	Paracetamol	Capsule 650 mg
7	2.3.1	2	Allopurinol	Capsule 300 mg
8	2.4.2	2	Hydroxychloroquine	Capsule 400 mg
9	4.2	4	Penicillamine	Tablet 250mg
10		5	Phenytoin	Capsule 50mg
		5		
11	5.1	5	Carbamazepine	Capsule 200 mg
12	5.1	5	Carbamazepine	Capsule 400 mg
13	5.2	5	Clobazam	Capsule 5 mg
14	5.2	5	Clobazam	Capsule 10 mg
15	5.4	5	Levetiracetam	Capsule 250 mg
16	5.4	5	Levetiracetam	Capsule 500 mg
17	5.4	5	Levetiracetam	Capsule 750 mg
18	5.5	5	Lorazepam	Capsule 1 mg
19	5.5	5	Lorazepam	Capsule 2 mg
20	5.8	5	Phenytoin	Capsule 300 mg
21	5.9	5	Sodium valproate	Capsule 300 mg
22	5.9	5	Sodium valproate	Capsule 500 mg
23	6.1.1.2	6	Mebendazole	Capsule 100 mg
24	6.1.2.1	6	Diethylcarbamazine	Capsule 100 mg
25	6.2.1.6	6	Cefadroxil	Capsule 1 g
26	6.2.1.8	6	Cefixime	Capsule 400 mg
27	6.2.2.3	6	Clarithromycin	Capsule 250 mg
28	6.2.2.3	6	Clarithromycin	Capsule 500 mg
29	6.2.4.4	6	Ethionamide	Capsule 250 mg
30	6.2.3.2	6	Dapsone	Capsule 25 mg
31	6.2.4.2	6	Cycloserine	Tablet 125 mg
32	6.2.4.5	6	Isoniazid	Capsules 50 mg
33	6.2.4.7	6	Levofloxacin	Capsule 250 mg
34	6.2.4.7	6	Levofloxacin	Capsule 500 mg
35	6.2.4.7	6	Levofloxacin	Capsule 750 mg
36	6.2.4.8	6	Linezolid	Capsule 600 mg
37	6.2.4.9	6	Moxifloxacin	Capsule 400 mg
38	6.2.4.9	6	Moxifloxacin	Capsule 200 mg
39	6.2.4.10	6	Para-aminosalicylic acid	Capsule 500 mg
40	6.2.4.12	6	Rifabutin	Tablet 150 mg
41	6.2.4.13	6	Rifampicin	Tablets 50 mg
42	6.2.4.13	6	Rifampicin	Tablet 600 mg
43	6.3.3	6	Fluconazole	Capsule 400 mg
44	6.3.4	6	Griseofulvin	Capsule 375 mg
45	6.3.5	6	Nystatin	Capsules 500,000 IU
46	6.4.2.1	6	Zidovudine	Capsules 100 mg
47	6.4.2.1	6	Ganciclovir	Tablet 250 mg
48	6.4.3.1.1	6	Abacavir	Capsule 300 mg
49	6.4.3.1.1	6	Abacavir	Capsule 60 mg
50	6.4.3.1.2	6	Abacavir (A) + Lamivudine (B)	Capsule 600 mg (A)+ 300 mg (B)
51	6.4.3.1.2	6	Abacavir (A) + Lamivudine (B)	Capsule 60 mg (A) +30 mg (B)
52	6.4.3.1.3	6	Lamivudine (A) + Nevirapine (B) + Stavudine (C)	Capsule 30 mg (A) + 50 mg (B) + 6 mg (C)

53	6.4.3.1.4	6	Lamivudine (A) + Zidovudine (B)	Capsule 30 mg (A) + 60 mg (B)
54	6.4.3.1.5	6	Stavudine (A) + Lamivudine (B)	Capsule 6 mg (A) + 30 mg (B)
55	6.4.3.1.6	6	Tenofovir (A) + Lamivudine (B)	Capsule 300 mg (A) + 300 mg (B)
56	6.4.3.1.7	6	Tenofovir (A) + Lamivudine (B) + Efav	Capsule 300 mg (A) + 300 mg (B) + 600 m
57	6.4.3.1.9	6	Zidovudine (A) + Lamivudine (B) + Nevirapine (C)	Capsule 60 mg (A) + 30 mg (B) + 50 mg (C)
58	6.4.3.2.1	6	Efavirenz	Capsule 50 mg
59	6.4.3.2.2	6	Nevirapine	Capsule 50 mg
60	6.4.3.2.2	6	Nevirapine	Capsule 200 mg
61	6.4.4.3	6	Ribavirin	Tablet 200 mg
62	6.4.3.3.1	6	Raltegravir	Capsule 400 mg
63	6.4.3.4.1	6	Atazanavir (A) + Ritonavir (B)	Capsule 300 mg (A) + 100 mg (B)
64	6.4.3.4.2	6	Darunavir	Capsule 600 mg
65	6.4.3.4.3	6	Lopinavir (A) + Ritonavir (B)	Capsule 100 mg (A) + 25 mg (B)
66	6.4.3.4.3	6	Lopinavir (A) + Ritonavir (B)	Capsule 200 mg (A) + 50 mg (B)
67	6.4.4.1	6	Entecavir	Capsule 0.5 mg
68	6.4.4.1	6	Entecavir	Capsule 1 mg
69	6.4.4.4	6	Sofosbuvir	Capsule 400 mg
70	6.4.4.5	6	Tenofovir	Capsule 300 mg
71	6.5.2.2	6	Miltefosine	Tablet 10 mg
72	6.5.2.2	6	Miltefosine	Tablet 50 mg
73	6.5.3.1.1	6	Artemether (A) + Lumefantrine (B)	Capsule 20 mg (A) + 120 mg (B)
74	6.5.3.1.1	6	Artemether (A) + Lumefantrine (B)	Capsule 40 mg (A) + 240 mg (B)
75	6.5.3.1.1	6	Artemether (A) + Lumefantrine (B)	Capsule 80 mg (A) + 480 mg (B)
76	6.5.3.1.3	6	Artesunate (A) + Sulphadoxine - Pyrimethamine (B)	Capsule 200 mg (A) + Capsule (750 mg + 37.5 mg) (B)
77	6.5.3.1.3	6	Artesunate (A) + Sulphadoxine - Pyrimethamine (B)	Capsule 25 mg (A) + Capsule (250 mg + 12.5 mg) (B)
78	6.5.3.1.3	6	Artesunate (A) + Sulphadoxine - Pyrimethamine (B)	Capsule 100 mg (A) + Capsule (750 mg + 37.5 mg) (B)
79	6.5.3.1.3	6	Artesunate (A) + Sulphadoxine - Pyrimethamine (B)	Capsule 150 mg (A) + Capsule (500 mg + 25 mg) (B)
80	6.5.3.1.5	6	Clindamycin	Tablet 150 mg
81	7.1.1	7	Acetyl Salicylic Acid	Capsules 350 mg
82	7.1.3	7	Sumatriptan	Capsule 25 mg
83	7.1.3	7	Sumatriptan	Capsule 50 mg
84	7.2.1	7	Flunarizine	Capsule 5 mg
85	7.2.1	7	Flunarizine	Capsule 10 mg
86	8.1.4	8	All-trans retinoic acid	Tablet 10 mg
87	8.1.8	8	Calcium folinate	Capsule 15 mg
88	8.1.9	8	Capécitabine	Capsule 500 mg
89	8.1.11	8	Chlorambucil	Capsule 5 mg
90	8.1.13	8	Cyclophosphamide	Capsules 200 mg
91	8.1.19	8	Etoposide	50mg Tablet
92	8.1.20	8	Gefitinib	Capsule 250 mg
93	8.1.33	8	Thalidomide	Tablet 50 mg
94	8.1.33	8	Thalidomide	Tablet 100 mg
95	8.2.1	8	Bicalutamide	Capsule 50 mg
96	8.2.2	8	Letrozole	Capsule 2.5 mg
97	8.3.2	8	Cyclosporine	Tablets 10 mg
98	8.3.3	8	Mycophenolate mofetil	Capsule 250 mg
99	8.3.3	8	Mycophenolate mofetil	Capsule 500 mg
100	8.3.4	8	Tacrolimus	Tablet 0.5 mg
101	8.3.4	8	Tacrolimus	Tablet 1 mg
102	8.3.4	8	Tacrolimus	Tablet 2 mg
103	8.4.2	8	Amitriptyline	Capsule 10 mg
104	8.4.7	8	Haloperidol	Capsule 1.5 mg
105	8.4.7	8	Haloperidol	Capsule 5 mg
106	8.4.12	8	Morphine	Capsule 20 mg
107	8.4.12	8	Morphine	Capsule 30 mg

108	9.1	9	Levodopa (A) + Carbidopa (B)	Capsule 100 mg (A) + 25 mg (B)
109	9.1	9	Levodopa (A) + Carbidopa (B)	Capsule 200 mg (A) + 50 (B) mg
110	10.1.2	10	Ferrous Sulphate/Fumrate	Capsules equivalent to 60 mg elemental iron
111	10.1.3	10	Ferrous salt (A) + Folic acid (B)	Capsule 45mg elemental iron (A) + 400 mcg (B)
112	10.1.3	10	Ferrous salt (A) + Folic acid (B)	Capsule 100 mg elemental iron (A) + 500 mcg (B)
113	10.1.6	10	Hydroxyurea	Tablet 500 mg
114	10.2.3	10	Phytomenadione (Vitamin K1)	Capsule 10mg
115	10.2.5	10	Tranexamic acid	Capsule 500 mg
116	10.2.6	10	Warfarin	Capsule 1mg
117	10.2.6	10	Warfarin	Capsule 2 mg
118	10.2.6	10	Warfarin	Capsule 3 mg
119	12.1.1	12	Acetylsalicylic acid	Capsule 100 mg
120	12.1.1	12	Acetylsalicylic acid	Capsule 75 mg
121	12.1.1	12	Acetylsalicylic acid	Capsule 150 mg
122	12.1.5	12	Isosorbide-5-mononitrate	Capsule 30 mg
123	12.1.5	12	Isosorbide-5-mononitrate	Capsule 60 mg
124	12.1.6	12	Isosorbide dinitrate	Capsule 5 mg
125	12.1.6	12	Isosorbide dinitrate	Capsule 10 mg
126	12.3.1	12	Amlodipine	Capsule 10 mg
127	12.3.6	12	Methyldopa	Capsule 500 mg
128	12.3.9	12	Telmisartan	Capsule 20 mg
129	12.3.9	12	Telmisartan	Capsule 40 mg
130	12.3.9	12	Telmisartan	Capsule 80 mg
131	12.6.1	12	Atorvastatin	Capsule 10 mg
132	12.6.1	12	Atorvastatin	Capsule 20 mg
133	12.6.1	12	Atorvastatin	Capsule 40 mg
134	13.1	13	Donepezil	Capsule 5 mg
135	13.1	13	Donepezil	Capsule 10 mg
136	18.2	18	Hydrochlorothiazide	Capsule 50 mg
137	18.3.1	18	Ethinylestradiol + Norethisterone	Capsules 0.035 mg +1.0 mg
138	18.4	18	Spironolactone	Capsule 50 mg
139	20.1.3	20	Ranitidine	Capsule 150 mg
140	20.4.1	20	Dicyclomine Hydrochloride	Capsules 10 mg
141	20.5.2	20	Zinc sulphate	Capsule 20 mg
142	21.1.3	21	Hydrocortisone	Capsule 5 mg
143	21.1.3	21	Hydrocortisone	Capsule 10 mg
144	21.1.4	21	Methylprednisolone	Capsule 32 mg
145	21.1.4	21	Methylprednisolone	Capsule 8 mg
146	21.1.4	21	Methylprednisolone	Capsule 16 mg
147	21.3.2	21	Levonorgestrel	Capsule 0.75 mg
148	21.4.1.1	21	Glimepiride	Capsule 1 mg
149	21.4.1.1	21	Glimepiride	Capsule 2 mg
150	21.4.1.4	21	Metformin	Capsule 750 mg
151	21.7.2	21	Levothyroxine	Capsule 12.5 mcg
152	21.7.2	21	Levothyroxine	Capsule 25 mcg
153	21.7.2	21	Levothyroxine	Capsule 50 mcg
154	21.7.2	21	Levothyroxine	Capsule 75 mcg
155	21.7.2	21	Levothyroxine	Capsule 88 mcg
156	21.7.2	21	Levothyroxine	Capsule 100 mcg
157	21.7.2	21	Levothyroxine	Capsule 125 mcg
158	21.7.2	21	Levothyroxine	Capsule 150mcg
159	21.7.2	21	Levothyroxine	Capsule 62.5 mcg
160	21.7.2	21	Levothyroxine	Capsule 112 mcg
161	23.2	23	Baclofen	Capsule 5 mg
162	23.2	23	Baclofen	Capsule 10 mg
163	23.2	23	Baclofen	Capsule 20 mg

164	26.1.1	26	Dinoprostone	Capsule 0.5 mg
165	26.1.4	26	Misoprostol	Capsule 200 mcg
166	27	27	Pyridoxine	Capsules 25 mg
167	27.1.1	27	Clozapine	Capsule 25 mg
168	27.1.1	27	Clozapine	Capsule 50 mg
169	27.1.1	27	Clozapine	Capsule 100 mg
170	27.1.3	27	Haloperidol	Capsule 10 mg
171	27.1.3	27	Haloperidol	Capsule 20 mg
172	27.1.4	27	Risperidone	Capsule 1 mg
173	27.1.4	27	Risperidone	Capsule 2 mg
174	27.1.4	27	Risperidone	Capsule 4 mg
175	27.2.1.1	27	Amitriptyline	Capsule 50 mg
176	27.2.1.1	27	Amitriptyline	Capsule 75 mg
177	27.2.1.2	27	Escitalopram	Capsule 5 mg
178	27.2.1.2	27	Escitalopram	Capsule 10 mg
179	27.2.1.2	27	Escitalopram	Capsule 20 mg
180	27.3.1	27	Clonazepam	Capsule 0.25 mg
181	27.3.1	27	Clonazepam	Capsule 0.5 mg
182	27.3.1	27	Clonazepam	Capsule 1 mg
183	27.3.2	27	Zolpidem	Capsule 5 mg
184	27.3.2	27	Zolpidem	Capsule 10 mg
185	30.5	30	Nicotinamide	Capsules 50 mg
186	30.6	30	Pyridoxine	Capsule 100 mg
187	30.6	30	Pyridoxine	Capsule 10 mg
188	30.6	30	Pyridoxine	Capsule 50 mg
189	30.7	30	Riboflavin	Capsules 5 mg
190	30.9	30	Vitamin A	Tablet 5000 IU
191	6.3	6	Griseofulvin	Capsules 125 mg
192	6.3	6	Griseofulvin	Capsules 250 mg
193	1.2.4	1	Prilocaine (A) + Lignocaine (B)	Gel 2.5% (A) + 2.5% (B)
194	14.1.1	14	Clotrimazole	Gel 1%
195	14.2.2	14	Fusidic acid	Gel 2%
196	14.3.1	14	Betamethasone	Gel 0.1%
197	14.4.4	14	Salicylic acid	Gel 6%
198	25.1.1	25	Acyclovir	Gel 3%
199	25.1.3	25	Erythromycin	Gel 0.5%
200	14.4.1	14	Benzoyl peroxide	Cream/Ointment 2.5%
201	26.1.1	26	Dinoprostone	Cream /Ointment 0.5 mg